



Product Portfolio



Trade Name	Generic Name	Dosage Form	Uses
------------	--------------	-------------	------

Rx

A0 - Alimentary T.& Metabolism



Apthtab	Amlexanox	Buccal Bioadhesive Tablet	Apthous ulcers
Calster	Oyster Shell Calcium Carbonate 1250 mg equivalent to 500 mg	Tablet	Calcium supplement
Carnivita	L-Carnitine 500 mg	Chewable Tablet	Energy booster
Carnivita	L-Carnitine 1000 mg / 5 ml	Injection	For the treatment of primary and secondary levocarnitine deficiency
Carnivita forte	L-Carnitine L-tartrate 1 gm	Tablet	For male infertility due to Oligo-asthenozoospermia
	Zinc gluconate 50 mg		
Carnivita 30%	L-Carnitine 30%	Solution	For male infertility due to Oligo-asthenozoospermia
Chromax	Garcinia Cambogia fruit extract 500 mg	Capsule	Dietary Supplement for weight loss and weight control
	Chromium Picolinate 281 mcg		
Cloxide	Chlordiazepoxide HCl 5 mg	Capsule	For irritable or spastic colon
	Clidinium bromide 2.5 mg		
Dapagliflozin-EVAPHARMA 5mg	Dapagliflozin 5 mg	Film-coated Tablet	Antidiabetic
Dapagliflozin-EVAPHARMA 10mg	Dapagliflozin 10 mg	Film-coated Tablet	Antidiabetic
Diaflozimet 5 mg / 500 mg	Dapagliflozin 5 mg + Metformin 500 mg	Extended release Film coated Tablet	Antidiabetic
Diaflozimet 5 mg / 1000 mg	Dapagliflozin 5 mg + Metformin 1000 mg	Extended release Film coated Tablet	Antidiabetic
Diaflozimet 10 mg / 500 mg	Dapagliflozin 10 mg + Metformin 500 mg	Extended release Film coated Tablet	Antidiabetic
Diaflozimet 10 mg / 1000 mg	Dapagliflozin 10 mg + Metformin 1000 mg	Extended release Film coated Tablet	Antidiabetic
Diaflozimet 10 / 1000 XR	Dapagliflozin 10 mg + Metformin 1000 mg	Extended release Tablet	Antidiabetic
Diaflozimet 10 / 500 XR	Dapagliflozin 10 mg + Metformin 500 mg	Extended release Tablet	Antidiabetic
Diaflozimet 5 / 1000 XR	Dapagliflozin 5 mg + Metformin 1000 mg	Extended release Tablet	Antidiabetic
Diaflozimet 5 / 500 XR	Dapagliflozin 5 mg + Metformin 500 mg	Extended release Tablet	Antidiabetic
Emedrotec	Prochlorperazine maleate 3 mg	Buccal Bioadhesive Tablet	GI Symtoms/GIT upset
Esmoprazole - EVA 20 mg	Esomeprazole 20 mg	Tablet	For Gastroesophageal Reflux Disease (GERD)
Esmoprazole - EVA 40 mg	Esomeprazole 40 mg	Tablet	For Gastroesophageal Reflux Disease (GERD)
Garopride	Itopride Hcl 50 mg	Tablet	GI Symtoms/GIT upset

Trade Name	Generic Name	Dosage Form	Uses
Glimitoid 1 mg	Glimepiride 1 mg	Tablet	Antidiabetic
Glimitoid 2 mg	Glimepiride 2 mg	Tablet	Antidiabetic
Glimitoid 4 mg	Glimepiride 4 mg	Tablet	Antidiabetic
Gliptus	Vildagliptin 50 mg	Tablet	Antidiabetic
Gliptus Plus 50 / 850 mg	Vildagliptin 50 mg + Metformin 850 mg	Tablet	Antidiabetic
Gliptus Plus 50 / 1000 mg	Vildagliptin 50 mg + Metformin 1000 mg	Tablet	Antidiabetic
Gliptus Plus 50/500	Vildagliptin 50 Mg + Metformin 500 Mg	Film coated tablets	Antidiabetic
Gleptomet 50 / 500 mg	Sitagliptin 50 + Metformin 500	Film coated tablet	Treatment of Diabetes Mellitus type II
Gleptomet 50 / 1000 mg	Sitagliptin 50 + Metformin 1000	Film coated tablet	Treatment of Diabetes Mellitus type II
Hepaguard	Silymarin 70 mg	Tablet	Liver support
	Acetylcysteine 100 mg		
Laxeol P.I 5 mg	Sodium Picosulphate 5 mg	Tablet	Laxative
Laxeol P.I 750 mg / 100 ml	sodium Picosulphate 750 mg / 100 ml	Drops	Laxative
Nausetron 0.05 mg	Palonosetron 0.05 mg	Capsule	Used for treatment & prevention of chemotherapy endured nausea and vomiting
Nausetron 0.05 mg / ml	Palonosetron 0.05 mg / ml	Injection	Used for treatment & prevention of chemotherapy endured nausea and vomiting
Micazole	Miconazole 2%	Oral Gel	For oral, esophageal & intestinal candidiasis
Milga	Benfotiamine (Vit.B1) 40 mg	Tablet	Nerve tonic
	Pyridoxine 60mg		
	Cyanocobalamine 250 mcg		
Milga Advance	Benfotiamine 100mg	Tablet	Dietary Supplement - Vitamin B Deficiency
	Vitamin B6 100 mg		
	Vitamin B12 250 mcg		
Mellitofix 10 mg	Empagliflozin 10 mg	Tablet	Antidiabetic
Mellitofix 25 mg	Empagliflozin 25 mg	Tablet	Antidiabetic
Mellitofix Met 5 / 1000 mg	Empagliflozin 5 mg	Tablet	Antidiabetic
	Metformin 1000 mg		
Mellitofix Met 12.5 / 500 mg	Empagliflozin 12.5mg	Tablet	Antidiabetic
	Metformin 500 mg		
Mellitofix Met 12.5 / 1000 mg	Empagliflozin 12.5mg	Tablet	Antidiabetic
	Metformin 1000 mg		
Mellitofix Trio	Empagliflozin 25 Mg + Linagliptin 5 mg + Metformin Hcl 1000	Extended release film coated tablets	Antidiabetic
Mellitofix Trio	Empagliflozin 10 Mg + Linagliptin 5 mg + Metformin Hcl 1000	Extended release film coated tablets	Antidiabetic
Orly	Orlistat 120 mg	Capsule	For weight loss & maintenance
Ossofortin 10000 U	Ergocalciferol (Vitamin D2) 10000 U	Tablet	For treatment of hypoparathyroidism, rickets & hypophosphatemia
Ossofortin 50000 U	Ergocalciferol (Vitamin D2) 50000 U	Tablet	For treatment of hypoparathyroidism, rickets & hypophosphatemia
Osavidin	100,000 IU, 200,000 IU and 300,000 IU	Intramuscular Injection	Used to treat vitamin D Deficiency
Prandaglim 6.25 mg	Alogliptin 6.25 mg	Tablet	Antidiabetic
Prandaglim 12.5 mg	Alogliptin 12.5 mg	Tablet	Antidiabetic
Prandaglim 25 mg	Alogliptin 25 mg	Tablet	Antidiabetic
Prandaglim met 12.5 mg / 500 mg	Alogliptin 12.5mg	Tablet	For the treatment of Diabetes Mellitus type II
	Metformin HCL 500mg		

Trade Name	Generic Name	Dosage Form	Uses
Prandaglim met 12.5 mg / 1000 mg	Alogliptin 12.5mg	Tablet	For the treatment of Diabetes Mellitus type II
	Metformin HCL 1000mg		
Prandaglim Plus 25 / 15 mg FCT	Alogliptin Pioglitazone HCl	Film Coated tablet	Antidiabetic
Prandaglim Plus 25 / 30 mg FCT	Alogliptin Pioglitazone HCl	Film Coated tablet	Antidiabetic
Prandaglim Plus 25 mg / 45 mg FCT	Alogliptin + Pioglitazone HCl	Film Coated tablet	Antidiabetic
Prevaglip	Linagliptin 5mg	Film Coated Tablet	lower blood sugar levels in patients with type 2 diabetes mellitus
Prevaglip Plus 2.5/500 mg	Linagliptin/Metformin 2.5/500 mg	Film Coated Tablet	lower blood sugar levels in patients with type 2 diabetes mellitus
Prevaglip Plus 2.5/1000 mg	Linagliptin/Metformin 2.5/1000 mg	Film Coated Tablet	lower blood sugar levels in patients with type 2 diabetes mellitus
Metformin-EVAPHARMA	Metformin 500mg	Extended Release Tablet	Antidiabetic
Metformin-EVAPHARMA	Metformin 750mg	Extended Release Tablet	Antidiabetic
Metformin-EVAPHARMA	Metformin 1000mg	Extended Release Tablet	Antidiabetic
Rolaximine	Rifaximin 550 mg	Tablet	Anti-infective & Antidiarrhea
Thiotacid 300 mg	Alpha lipoic acid (Thioctic acid) 300 mg	Injection	For diabetic polyneuropathies
Thiotacid 600 mg	Alpha lipoic acid (Thioctic acid) 600 mg	Tablet	For diabetic polyneuropathies
Thiotacid 300 mg compound	Alpha lipoic acid (thioctic acid) 300 mg	Capsule	For diabetic polyneuropathies
	Vitamin B1(benfotiamine) 40 mg		
	Cyanocobalamin 250 mcg		
Thiotacid 600 mg Compound	Alpha lipoic acid (Thioctic acid) 600 mg	Tablet	For diabetic polyneuropathies
	Vitamin B1(benfotiamine) 80 mg		
	Cyanocobalamin 500 mcg		
Ulcfree	Nizatidine 150 mg	Capsule	For duodenal and gastric ulcers
Zanoglide 2/m 30 mg	Glimepiride 2 mg + Pioglitazone 30 mg	Tablet	Antidiabetic
Zanoglide 4 / 30 mg	Glimepiride 4 mg + Pioglitazone 30 mg	Tablet	Antidiabetic
Evaneotrim	Naltrexone hydrochloride 8 mg Bupropion hydrochloride 90 mg	Extended release film coated tablets	Weight Control

AI - Anti-neoplastic & immunomodulator



Azathioprine EVA Pharma	Azathioprine 25, 50, 75 & 100 mg	Tablets	Immunosuppressant & Steroid sparing agent in different autoimmune diseases including Systemic Lupus Erythematosus, Pemphigus Vulgaris, Ulcerative Colitis & Chron's disease
Everlicare	Everolimus 5mg	Tablets	HR+ advanced breast cancer Metastatic neuroendocrine tumors Renal Cell Carcinoma (RCC)
Zoledonic acid	Zoledronic acid 4mg / 5ml	Vial	Treatment of adult patients with tumour-induced hypercalcaemia

Trade Name	Generic Name	Dosage Form	Uses
Zofatrone 4 mg	Ondansetron 4 mg	Injection	For nausea & vomiting
Zofatrone 8 mg	Ondansetron 8 mg	Injection	For nausea & vomiting
Imutrexate	Methotrexate 2.5, 5, 7.5, 10 & 15 mg	Tablets	Rheumatoid arthritis
Lenalidomide 5 mg	Lenalidomide 5 mg	Capsules	For Multiple myeloma, Myelodysplastic syndromes, Mantle cell lymphoma, Follicular lymphoma
Lenalidomide 10 mg	Lenalidomide 10 mg	Capsules	For Multiple myeloma, Myelodysplastic syndromes, Mantle cell lymphoma, Follicular lymphoma
Lenalidomide 25 mg	Lenalidomide 25 mg	Capsules	For Multiple myeloma, Myelodysplastic syndromes, Mantle cell lymphoma, Follicular lymphoma
Mylotinib 100 mg	Imatinib (As Mesylate) 100 Mg	Film Coated Tablet	For the treatment of Chronic Myeloid Leukemia
Mylotinib 400 mg	Imatinib (As Mesylate) 400 Mg	Film Coated Tablet	For the treatment of Chronic Myeloid Leukemia
Prednisolone-EVAPHARMA	Prednisolone 5mg	Oral Disintegrating Tablet	Anti-inflammatory

B0 - Blood and Blood Forming Organs



Bosentadin 62.5 mg	Bosentan 62.5 mg	Tablet	For pulmonary artery hypertension
Bosentadin 125 mg	Bosentan 125 mg	Tablet	For pulmonary artery hypertension
Hihaem	Ferrous Glycine Sulfate 567.7 mg	Capsule	For Iron Deficiency Anemia
Plavedamol	Clopidogrel 75 mg	Tablet	Anticoagulant

C0 - Cardiovascular System

Amloveran	Perindopril + Amlodipine 10 / 10 mg, 10 / 5 mg, 5 / 10 mg, 5 / 5 mg	Tablet	Antihypertensive
Amloveran plus 10 / 1.25 / 5	Amlodipine + Indapamide + Perindopril	Tablet	Antihypertensive
Amloveran plus 10 / 2.5 / 10	Amlodipine + Indapamide + Perindopril	Tablet	Antihypertensive
Amloveran plus 5 / 1.25 / 5	Amlodipine + Indapamide + Perindopril	Tablet	Antihypertensive
Amloveran plus 5 / 2.5 / 10	Amlodipine + Indapamide + Perindopril	Tablet	Antihypertensive
Apixatrack 2.5 mg	Apixaban 2.5 mg	Tablet	Anticoagulant
Apixatrack 5 mg	Apixaban 5 mg	Tablet	Anticoagulant
Finorate retard	Fenofibrate pellets 250 mg	Capsule	For hyperlipidemia
Marvitense 20 / 5 / 12.5 mg	Olmesartan Amlodipine Hydrochlorothiazide	Tablet	Antihypertensive
Marvitense 40 / 5 / 12.5 mg	Olmesartan Amlodipine Hydrochlorothiazide	Tablet	Antihypertensive
Marvitense 40 / 5 / 25 mg	Olmesartan	Tablet	Antihypertensive

Trade Name	Generic Name	Dosage Form	Uses
	Amlodipine		
	Hydrochlorothiazide		
Marvitsense 40 / 10 / 25 mg	Olmesartan	Tablet	Antihypertensive
	Amlodipine		
	Hydrochlorothiazide		
Minotensol	Moexipril 7.5 mg	Tablet	Antihypertensive
Repatoxaban	Rivaroxaban 10 mg	Tablet	Anticoagulant
Repatoxaban 15 mg 3 strips	Rivaroxaban	Tablet	Anticoagulant
Repatoxaban 20 mg 3 strips	Rivaroxaban	Tablet	Anticoagulant
Repatoxaban 2.5 mg 3 strips	Rivaroxaban	Tablet	Anticoagulant
Savapran 5 mg	Ivabradine 5 mg	Tablet	For chronic heart failure
Savapran 7.5 mg	Ivabradine 7.5 mg	Tablet	For chronic heart failure
Simvastimibe 20 / 10 mg	Simvastatin 20 mg	Tablet	For hypercholesterolemia
	Ezetimibe 10 mg		
Simvastimibe 40 / 10 mg	Simvastatin 40 mg	Tablet	For hypercholesterolemia
	Ezetimibe 10 mg		
Anselafil	Sildenafil 10mg / ml	Suspension	Treatment of pulmonary arterial hypertension
Macitentan-EVAPHARMA	Macitentan 10mg	Tablet	Treatment of pulmonary arterial hypertension (PAH)
Soprol 5 mg	Bisoprolol fumarate 5 mg	Tablet	Antihypertensive
Soprol 10 mg	Bisoprolol fumarate 10 mg	Tablet	Antihypertensive
Soprol Plus	Bisoprolol fumarate 5 mg	Tablet	Antihypertensive
	Hydrochlorothiazide 12.5 mg		Antihypertensive

D0 - Dermatologicals



Acnetrox	Nadifloxacin	Cream	Topical treatment of mild or moderate inflammatory forms of acne vulgaris
Acnidu	Benzoyl peroxide 5%	Gel	For treatment of Acne
	Erythromycin 3%	Gel	For treatment of Acne
Curazole	Ketoconazole 2%	Cream	Topical antifungal
Fusiderm (Ointment)	Fusidic acid 2%	Ointment	Topical antibiotic
Fusiderm (Cream)	Fusidic acid 2%	Cream	Topical antibiotic
Fusiderm (Gel)	Fusidic acid 2%	Gel	Topical antibiotic
Heel forte	Salicylic acid 12%	Ointment	For the removal of callus
	Urea 8%		
Locoprex (Ointment)	Desonide 0.05%	Ointment	Anti-inflammatory

Trade Name	Generic Name	Dosage Form	Uses
Locoprex (Cream)	Desonide 0.05%	Cream	Anti-inflammatory
Locoprex (Lotion)	Desonide 0.05%	Lotion	Anti-inflammatory
Mycoverax	Butenafine	Cream	Anti-Fungal
Rosagel	Metronidazole 0.75%	Gel	For teatment of rosacea acne
Tinox (Cream)	Oxiconazole nitrate 1%	Cream	Topical antifungal
Tinox (Lotion)	Oxiconazole nitrate 1%	Lotion	Topical antifungal
Tinglopro	Lidocaine 25mg Prelocaine 25mg	Cream	Local Anaesthetic
Topinoid	Tazarotene 0.05 gm / 100 gm	Gel	For treatment of psoriasis and acne
Tritospot	Hydroquinone 3% Hydrocortisone acetate 1% Tretinoin 0.02% Euselx oily 4%	Cream	Skin bleaching
Velgarol	Calcipotriol 5 mg / 100 gm	Ointment	For treatment of psoriasis



Diamonrecta 5 mg	Tadalafil 5 mg	Tablet	For daily dose in ED & 1st line therapy for BPH
Diamonrecta 20 mg	Tadalafil 20 mg	Tablet	For Erectile dysfunction
Diamonrecta 20 mg	Tadalafil 20 mg	Orally dispersible film	For Erectile dysfunction
Firamazin	Tamsulosin 0.4 mg	Capsule	BPH
Flopadex 4 mg	Silodosin 4 mg	Capsule	BPH
Flopadex 8 mg	Silodosin 8 mg	Capsule	BPH
Menstradol	Pamabrom 25 mg	Tablet	Analgesic for menstrual cycle pain
	Paracetamol 500 mg Pyrilamine 15 mg		
Powerecta 20 mg	Vardenafil 20 mg	Tablet	For Erectile dysfunction
Powerecta 10 mg	Vardenafil 10 mg	Oral Dispersible Tablet	For Erectile dysfunction
Prostetrol	Alfuzosin hydrochloride 10 mg	Tablet	BPH
Septobar	Halfabar extract 0.02 gm / 100 gm	Effervescent Granules	Urinary tract infections
	Hexamine 0.2 gm		
Solittract 5 mg	Solifenacin succinate 5 mg	Tablet	For urinary incontinence
Solittract 10 mg	Solifenacin succinate 10 mg	Tablet	For urinary incontinence

Trade Name	Generic Name	Dosage Form	Uses
Tardanza	Dapoxetine 60 mg	Tablet	For treatment of premature ejaculation
Trospamexin	Trospium chloride 20 mg	Tablet	For urinary incontinence
Virecta 50 mg	Sildenafil 50 mg	Tablet	For Erectile dysfunction
Virecta 100 mg	Sildenafil 100 mg	Tablet	For Erectile dysfunction

J0 - Systemic Anti-infectives



Avipiravir	Favipiravir 200 mg	Tablet	Treatment of severe influenza, respiratory viruses, and mild to moderate COVID-19 patients.
Bactizolid	Linezolid 100 mg / 5 ml	Granules for oral suspension	Antibiotic
Cefotaxime - EVAPHARMA 500 mg	Cefotaxime 500 mg	vial	Antibiotic
Cefotaxime - EVAPHARMA 1 gm	Cefotaxime 1 gm	Vial	Antibiotic
Cefotaxime - EVAPHARMA 2 gm	Cefotaxime 2 gm	Vial	Antibiotic
Cefpirome	Cefpirome 1 gm	Injection	Antibiotic
Ceftriaxone Evapharma 1 gm I.M.	Hydrated disodium ceftriaxone Eq. to Ceftriaxone	Vial	Antibiotic
Ceftriaxone Evapharma 500 mg I.M.	Hydrated disodium ceftriaxone Eq. to Ceftriaxone	Vial	Antibiotic
Ceftriaxone Evapharma 1 gm I.V.	Hydrated disodium ceftriaxone Eq. to Ceftriaxone	Vial	Antibiotic
Ceftriaxone Evapharma 500 mg I.V.	Hydrated disodium ceftriaxone Eq. to Ceftriaxone	Vial	Antibiotic
Cefepime EVA Pharma IV	Cefepime	Vial	Antibiotic
CloviraLEX 600 mg	Efavirenz 600 mg	1 pack / 30 Tablet / 3 Stripes	Treatment of HIV
Daclavirdin 60 mg	Daclatasvir 60 mg	Tablet	For treatment of HCV
Floxabact 250 mg	Levofloxacin 250 mg	Tablet	Antibiotic
Floxabact 500 mg	Levofloxacin 500 mg	Tablet	Antibiotic
Fodavir	Adefovir dipivoxil 10 mg	Tablet	For treatment of HBV
Hydroxytoid	Hydroxychloroquine sulfate 200mg	Tablet	Antimalaria, Treatment of rheumatoid arthritis and in COVID-19 cases
Kapifectin 250 mg	Clarithromycin 250 mg	Tablet	Antibiotic
Kapifectin 500 mg	Clarithromycin 500 mg	Tablet	Antibiotic
Lamidine 100 mg	Lamivudine 100 mg	Tablet	For treatment of HBV
Lamidine 150 mg	Lamivudine 150 mg	Tablet	Anti-HIV
Levofloxacin 25 mg / ml (30 ml vial)	Levofloxacin	Vial	Antibiotic

Trade Name	Generic Name	Dosage Form	Uses
Levofloxacin 5 mg / ml (100 ml vial)	Levofloxacin	Vial	Antibiotic
Meropenem 1 gm	Meropenem Trihydrate 1.141 G (Eq. To Meropenem 1 Gm)	Vial	Antibiotic
Metronidazole	Metronidazole	Vial	Antimicrobial
Molnupiravir 200 mg	Molnupiravir 200 mg	Capsules	Antiviral
Molnupiravir 800 mg	Molnupiravir 800 mg	Capsules	Antiviral
Moxiflox 400 mg	Moxifloxacin 400 mg	Tablet	Antibiotic
Moxiflox 400 mg / 250 ml	Moxifloxacin 400 mg / 250 ml	IV infusion	Antibiotic
Nucleobuvir 400 mg	Sofosbuvir 400 mg	Tablet	For treatment of HCV
Nucleobuvir Velpa	Sofosbuvir 400 mg Velpatasvir 100 mg	Tablet	For the treatment of chronic hepatitis C virus (HCV) infection in adults
Tamiflur	Oseltamivir 75mg	Tablet	Support COVID-19 patients during the Influenza season.
Tecavir 0.5 mg	Entecavir 0.5 mg	Tablet	For treatment of HBV
Tecavir 1 mg	Entecavir 1 mg	Tablet	For treatment of HBV
Tecavir 0.5 mg / ml	Entecavir 0.05 mg / ml	Oral Solution	For treatment of HBV
Tenaviron 300 mg	Tenofovir Disoproxil Fumarate 300 mg	Tablet	Anti HIV & Hepatitis B
Tegvirin	Dolutegravir 50 mg	Tablet	Treatment of Human Immunodeficiency Virus-1 (HIV-1) infection
Cloicitabine	Emtricitabine 200 Mg + Tenofovir Disoprexil 245 Mg	Film-coated Tablet	Treatment of Human Immunodeficiency Virus (HIV) infection
Vorifungin	Voriconazole 200mg	Vial	Anti-fungal
Remdesivir	Remdesivir 100mg / 20ml	Vial	Treatment of patients hospitalized with COVID-19
Revemact 3 mg	Ivermectin	Tablet	Anthelmintic
Revemact 6 mg	Ivermectin	Tablet	Anthelmintic
Valysernex 500 mg	Valacyclovir 500 mg	Caplet	Antiviral
Valysernex 1000 mg	Valacyclovir 1000 mg	Caplet	Antiviral
Zithropro 500 mg	Azithromycin	Tablet	Antibiotic
Copaxid	Nirmatrevlir 150mg - Ritonavir 100mg	Tablet	Support COVID-19 patients during the Influenza season.



MO - Musculoskeletal System			
Anselacox 60 mg	Etoricoxib 60 mg	Tablet	Treatment of Rheumatoid arthritis, Osteoarthritis, Ankylosing spondylitis, Chronic low back pain, acute pain and gout.
Anselacox 90 mg	Etoricoxib 90 mg	Tablet	Treatment of Rheumatoid arthritis, Osteoarthritis, Ankylosing spondylitis, Chronic low back pain, acute pain and gout.
Arthfree 20 mg	Leflunomide 20 mg	Tablet	For Rheumatoid Arthritis
Arthfree 100 mg	Leflunomide 100 mg	Tablet	For Rheumatoid Arthritis

Trade Name	Generic Name	Dosage Form	Uses
Barcimiant 2 mg	Baricitinib 2 mg	Tablet	treatment of rheumatoid arthritis in adults whose disease was not well controlled by tumor necrosis factor inhibitors.
Barcimiant 4 mg	Baricitinib 4 mg	Tablet	treatment of rheumatoid arthritis in adults whose disease was not well controlled by tumor necrosis factor inhibitors.
Bonprove	Ibandronate 150 mg	Tablet	For Treatment of post-menopausal Osteoporosis
Dexamethasone 4 mg / 1 ml	Dexamethasone phosphate 4 mg / 1 ml	Ampoule	Anti-inflammatory
Dexamethasone 8 mg / 1 ml	Dexamethasone phosphate 8 mg / 1 ml	Ampoule	Anti-inflammatory
Dexamethasone 8 mg / 1 ml	Dexamethasone phosphate 8 mg / 1 ml	Ampoule	corticosteroids
Diacerein	Diacerein 50 mg	Capsule	For osteoarthritis
Donifoxate 40 mg	Febuxostat 40 mg	Tablet	For the treatment of gout
Donifoxate 80 mg	Febuxostat 80 mg	Tablet	For the treatment of gout
Durafos	Betamethasone Dipropionate (Micronized 12.86 mg / 2 ml) Betamethasone Sodium Phosphate (5.26 mg / 2ml)	IM	Anti-inflammatory
Flamoguard H.G.C	Ketoprofen	Capsule	Anti-inflammatory
Glucosamine	Glucosamine sulfate 500 mg Ascorbic acid 300 mg	Capsule	For osteoarthritis
Glucosamine Compound	Glucosamine sulphate 500 mg Ascorbic acid 100 mg Chondroitin sulphate 400 mg	Tablet	For osteoarthritis
Genuphil	Glucosamine sulphate Nacl 375 mg Methylsulphonylmethane (MSM) 375 mg Chondroitin sulphate 300 mg	Tablet	For osteoarthritis
Genuphil	Glucosamine Sulphate 1 gm/ 30 ml Methylsulphonylmethane 0.5 gm/ 30 ml Chondroitin Sulphate 0.8 gm / 30 ml	Syrup	For osteoarthritis
Unipricort	Prednisolone	Orodispersible Tablet	For Rheumatoid arthritis, Systemic Lupus Erythematosus, and Vasculitis
Urocoline	Halfabar extract 1mg/ 5gm Piperazine citrate 50 mg Colchicine 0.5 mg	Effervescent Granules	For the treatment of gout



Trade Name	Generic Name	Dosage Form	Uses
Paroxetine	Paroxetine 20 mg	Tablet	Antidepressant
Paroxetine CR 12.5 mg	Paroxetine 12.5 mg	Controlled Release Tablet	Antidepressant
Paroxetine CR 25 mg	Paroxetine 25 mg	Controlled Release Tablet	Antidepressant
Paroxetine CR 37.5 mg	Paroxetine 37.5 mg	Controlled Release Tablet	Antidepressant
Parkimedine 100 mg	Safinamide	Tablet	For parkinsonism
Parkimedine 50 mg	Safinamide	Tablet	For parkinsonism
Prazolam 0.25 mg	Alprazolam 0.25 mg	Tablet	Anxiolytic
Prazolam 0.5 mg	Alprazolam 0.5 mg	Tablet	Anxiolytic
Pregavalex 50 mg	Pregabalin 50 mg	Capsule	Neuropathic pain killer
Pregavalex 75 mg	Pregabalin 75 mg	Capsule	Neuropathic pain killer
Pregavalex 150 mg	Pregabalin 150 mg	Capsule	Neuropathic pain killer
Ramixole 0.25 mg	Pramipexole Dihydrochloride monohydrate 0.25 mg	Tablet	For parkinsonism
Ramixole 1 mg	Pramipexole Dihydrochloride monohydrate 1 mg	Tablet	For parkinsonism
Ravementine	Memantine Hcl 10 mg	Tablet	For treatment of Alzheimer
Rivastalone 1.5 mg	Rivastigmine 1.5, 3, 4.5, 6 mg	Capsule	For treatment of Alzheimer
Rivastalone solution	Rivastigmine 2mg/ ml	Solution	For treatment of Alzheimer
Serinomantine 14 mg XR	Memnatine Hydrochloride	Capsule	Treatment of moderate to severe dementia of the Alzheimer's type
Serinomantine 7 mg XR	Memnatine Hydrochloride	Capsule	Treatment of moderate to severe dementia of the Alzheimer's type
Serinomantine 28 mg XR	Memnatine Hydrochloride	Capsule	Treatment of moderate to severe dementia of the Alzheimer's type
Ultradol 100 mg	Tramadol Hcl 100 mg	Injection	Pain killer
Ultradol 150 mg	Tramadol Hcl 150 mg	Tablet	Pain killer
Ultradol 100 mg	Tramadol Hcl 100 mg	Suppository	Pain killer
Venlatrope 50 mg	Desvenlafaxine 50 mg	Tablet	Antidepressant
Venlatrope 100 mg	Desvenlafaxine 100 mg	Tablet	Antidepressant
Zeficam 4 mg	Lornoxicam 4 mg	Tablet	Analgesic & Anti-inflammatory
Zeficam 8 mg	Lornoxicam 8 mg	Tablet	Analgesic & Anti-inflammatory
Zonivan 50 mg	Zonisamide 50 mg	Capsule	Antiepileptic
Zonivan 100 mg	Zonisamide 100 mg	Capsule	Antiepileptic
Zolpiclone	Zopiclone 7.5 mg	Tablet	Hypnotic
Vortoxicalm 10mg	Vortioxetine Hbr10Mg	Film coated tablets	Antidepressant
Vortoxicalm 20mg	Vortioxetine Hbr20Mg	Film coated tablets	Antidepressant
Vortoxicalm 15mg	Vortioxetine Hbr15Mg	Film coated tablets	Antidepressant
Vortoxicalm 5mg	Vortioxetine Hbr5Mg	Film coated tablets	Antidepressant
Fingolidine	Fingolimod 0.5mg	Tablet	Multiple Sclerosis (MS)

Trade Name	Generic Name	Dosage Form	Uses
------------	--------------	-------------	------

R0 - Respiratory System



Asthmarelief 2.5 mg / 2.5 ml	Salbutamol sulfate 2.5 mg / 2.5 ml	Nebuliser Solution for Inhalation	fast bronchodilator for Asthma and COPD
Asthmarelief 5 mg / 2.5 ml	Salbutamol sulfate 5 mg / 2.5 ml	Nebuliser Solution for Inhalation	fast bronchodilator for Asthma and COPD
Deslorat 5 mg	Desloratadine 5 mg	Tablet	Allergic rhinitis & Urticaria
Deslorat 2.5 mg / 5 ml	Desloratadine 2.5 mg / 5 ml	Syrup	Allergic rhinitis & Urticaria
Flix	Fluticasone Propionate	Nasal Spray	For treatment of Allergic Rhinitis
Inhalex	Tiotropium bromide 18 mcg	Dry Powder inhaler	Treatment of chronic obstructive pulmonary disease (COPD)
Pulmocare	Guaiphenesin 50 mg / 5 ml Dextromethorphan HBr 5 mg / 5 ml Pseudoephedrine HCl 15 mg / 5 ml Chlorpheniramine maleate 1 mg / 5 ml	Syrup	For cough
Salmecort 50 / 100	Salmeterol + Fluticasone propionate	Capsule	Management of asthma and chronic obstructive pulmonary disease
Salmecort 50 / 250	Salmeterol + Fluticasone propionate	Capsule	Management of asthma and chronic obstructive pulmonary disease
Sudophine	Pseudoephedrine HCl 10 mg / 5 ml	Syrup	Decongestant

S0 - Sensory Organs



Alcaftapro	Alcaftadine 2.5 mg / ml	Eye Drops	For treatment of allergic conjunctivitis
Artofenac 0.09%	Bromfenac (As Sodium Sesquihydrate) 0.07 % / 3 ml	Eye Drops	Anti-inflammatory

Trade Name	Generic Name	Dosage Form	Uses
Brimodrops	Brimonidine 2 mg / ml	Eye Drops	For reduction of intraocular pressure in patients with open angle glaucoma or ocular hypertension
	Timolol 5 mg / ml		
Brinsopt plus	Brimonidine Tartrate 0.2 % + Brinzolamide 1 %	Eye Drops	Reduction of elevated intraocular pressure (IOP) in patients with open-angle glaucoma or ocular hypertension
Cornefresh	Bepotastine besilate 15 mg / ml	Eye Drops	For treatment of allergic conjunctivitis
Cortithalm 5 ml and 10 ml	Ofloxacin Dexamethasone sodium phosphate	Eye Drops	Anti-inflammatory and antimicrobial
Dexathalm 0.3 ml Single Dose	Dexamethasone (as dexamethasone disodium phosphate) + Netilmicin (netilmicin sulphate)	Eye Drops	Anti-inflammatory and antimicrobial
Dexathalm multidose 5 ml	Dexamethasone (as dexamethasone disodium phosphate) + Netilmicin (netilmicin sulphate)	Eye Drops	Anti-inflammatory and antimicrobial
Lacricarmin	Carmellose 10 ml	Multi-dose Eye Drops	Artificial tears & ocular lubricant
	Carmellose 0.4 ml	Single-dose Eye Drops	Artificial tears & ocular lubricant
Moxiflox	Moxifloxacin 5 mg / ml	Eye Drops	For treatment of bacterial conjunctivitis
Mydrithalm 0.5% 20 unit	Tropicamide	Eye Drops	Dilate the pupil and help with examination of the eye
Mydrithalm 1% 20 unit	Tropicamide	Eye Drops	Dilate the pupil and help with examination of the eye
Tekliva	Travoprost 40 ug / ml	Eye Drops	For reduction of intraocular pressure in patients with open angle glaucoma or ocular hypertension
Tekliva Plus	Travoprost 40 mg / ml	Eye Drops	For reduction of intraocular pressure in patients with open angle glaucoma or ocular hypertension
	Timolol 5 mg / ml		
Optest	Epinastine hydrochloride 0.5 mg / ml	Eye Drops	For treatment of allergic conjunctivitis
Optilubric	hypromellose 1.6 mg / 0.5 ml	Eye Drops	For treatment of Dry Eye
Pixivance 0.6%	Besifloxacin Hcl 0.6 %	Ophthalmic Suspension	For treatment of bacterial conjunctivitis
VO - Various			
Reguphose	Sevelamer hydrochloride 800 mg	Tablet	Hyperphosphatemia (chronic kidney disease)

Trade Name	Generic Name	Dosage Form	Uses
OTC			
			
B0 - Blood and Blood Forming Organs			
Vitaferrol	Elemental Iron 0.76 gm		
	Thiamine Hcl 0.02 gm		
	Riboflavin 0.02 gm		
	Pyridoxine Hcl 0.01 gm	Syrup	For iron deficiency anaemia
	Cyanocobalamine 0.08 mg		
	D-panthenol 0.03 gm		
Vitaferrol	Nicotinamide 0.12 gm		
	Ferrous fumarate 350 mg		For iron deficiency anaemia
	Ascorbic acid 150 mg		
	Vit B12 7.5 mcg		
	Manganese 2.5 mg	Capsule	
	Folic acid 1 mg		
Zinc 7 mg			
DO - Dermatologicals			
Curazole-H	Ketoconazole 2%	Shampoo	Anti-dandruff
Hairgrew	Chlorhexidine acetate 0.5%		
	Panthenol (D) 5 gm / 100 ml	Lotion	For hair growth disorders
	Quinine HCl 0.5 gm / 100 ml		
	Pilocarpine nitrate 0.25 gm / 100 ml		
Pantho EVA	Panthenol (D) 5%	Emulgel	For skin softening
Pantho EVA	Panthenol (D) 7.5%	Solution	For hair growth disorders
HO - Systemic Hormones			
Vendexine	Dexamethasone 10 mg / 100ml	Syrup	Antiallergic, antiinflammatory
	Chlorpheniramine maleate 40 mg		
MO - Musculoskeletal System			
Biofreeze	Menthol 3.5% USP	Gel	Analgesic
Ketalgipan	Ketoprofen 50 mg	Tablet	Analgesic

Trade Name	Generic Name	Dosage Form	Uses
Moov massage	Oleoresin capsicum 0.042%	Cream	Rubefacient / Counterirritant
	Camphor 1.2%		
	Menthol 1.21%		
	Methyl salicylate 0.48%		
	Camphor Oil 0.18%		
Myofen	Ibuprofen 200 mg	Capsule	Muscle relaxant & analgesic
	Chlorzoxazone 250 mg		
Analgi prof	Ibuprofen 400 mg	Sachet	Analgesic & Anti-inflammatory
Libradiclan	Diclofenac sodium 140 mg	Medicated plaster	Analgesic
NO - Nervous System			
Stopadol	Paracetamol 500 mg	Capsule	Analgesic & antipyretic
Stopadol Extra	Paracetamol 500 mg	Tablet	Analgesic & anti-pyretic
	Caffeine 65 mg		
Stopadol Night	Paracetamol 500 mg, Diphenhydramine 25mg	Tablet	Analgesic & anti-pyretic
Stopadol Cold Max	Paracetamol 650 mg + Dextromethorphan Hydrobromide 20 mg + Phenylephrine Hydrochloride 10 mg + Chlorpheniramine Maleate 4 mg	Film Coated Tablets	Analgesic and anti-pyretic
Stopadol cold & flu	Paracetamol 500 mg Guaifenesin 100 mg Phenylephrine 6.1 mg	Hard gelatin capsules	for the treatment of cold and flu symptoms associated with chest cough
Stopadol 650 mg Extended Release	650 mg bilayer tablets	bilayer tablets	for Osteoarthritis and Joints Pain
Stopadol Forte	Paracetamol 1000 mg	Sachet	Analgesic & anti-pyretic
Stopain	Paracetamol 300 mg	Tablet	Analgesic & anti-pyretic
	Propyphenazone 150 mg		
	Caffeine 50 mg		
R0 - Respiratory System			
Coldex-2	Paracetamol 500 mg (white tablet)	Tablet	For common Cold
	Pseudoephedrine 30 mg (white tablet)		
	Caffeine 30 mg (white tablet)		
	Paracetamol 500 mg (pink tablet)		
	Chlorpheniramine maleate 2 mg (pink tablet)		
Flumol	Paracetamol 120 mg + Pseudoephedrine HCL 15 mg + Chlorpheniramine Maleate 1mg/ 5ml	Syrup	Analgesic, Antipyretic, antihistaminic and nasal decongestant
	Pseudoephedrine 300 mg		
	Chlorpheniramine maleate 20 mg		
Sinlerg	Pseudoephedrine HCL 30 mg	Tablet	For Common cold
	Ibuprofen 650 mg		
	Chlorphenramine 2 mg		
A0 - Alimentary T.& Metabolism			
Orly 60mg	Orlistat 60mg	Capsule	For weight loss and maintenance



Milga Advance	Benfotiamine 100mg Vitamin B6 100 mg Vitamin B12 250 mcg	Tablet	Dietary Supplement - Vitamin B Deficiency
MSM	MSM 1000 mg	Tablet	For muscle and joints health
Nitora	Methylsulphonylmethane (MSM) 1000 mg Zinc gluconate 52.3 mg (Equivalent to 7.5 mg of Zinc)	Tablet	For nutrition of hair and nails
Prostanorm	Pygeum extract 54 mg Saw palmetto berry extract 150 mg Stinging nettle extract 10 mg Zinc 5 mg	Capsule	For the treatment of LUTS due to BPH
Slimmer	Sucralose 12.5mg maltodextrin	Powder	Sweetener
Thiotacid 300 mg	Alpha lipoic acid (Thioctic acid) 300 mg	Tablet	For diabetic polyneuropathies
Vidane	Anise oil 2 mg Thyme 600 mg white pine extract 250 mg clover honey 1g/100 ml	Syrup	Expectorant & demulcent
Limitless B12	Vitamin B12	Oral Dispersible Film	

Securing Your Health

info@evapharma.com